
Massey Ferguson
9520 COMBINE (2012-2014) (CHC16101 - EHC16500) (CHC36101 - EHC36500) 651961
TABLE OF CONTENT Page00-TOC
Page Number Page Title Page Reference
01-000-TOC ENGINE, FUEL AND EXHAUST SYSTEM 01-000-TOC
02-000-TOC DRIVE SYSTEM 02-000-TOC
03-000-TOC AXLES 03-000-TOC
04-000-TOC FRAME AND SUSPENSION 04-000-TOC
05-000-TOC STEERING SYSTEM 05-000-TOC
06-000-TOC DRIVE TRAIN SYSTEM 06-000-TOC
07-000-TOC BRAKE SYSTEM 07-000-TOC
08-000-TOC HYDRAULIC SYSTEM 08-000-TOC
09-000-TOC ELECTRICAL SYSTEM 09-000-TOC
10-000-TOC CAB 10-000-TOC
11-000-TOC AIR CONDITIONING AND HEATING SYSTEM 11-000-TOC
12-000-TOC CHASSIS 12-000-TOC
13-000-TOC DECALS 13-000-TOC
14-000-TOC WHEELS 14-000-TOC
15-000-TOC FEEDING SYSTEM 15-000-TOC
16-000-TOC THRESHING SYSTEM 16-000-TOC
17-000-TOC CLEANING SYSTEM 17-000-TOC
18-000-TOC GRAIN BIN AND ELEVATOR SYSTEM 18-000-TOC
19-000-TOC DISCHARGE SYSTEM 19-000-TOC
20-000-TOC GUIDANCE SYSTEM 20-000-TOC
21-000-TOC ATTACHMENTS 21-000-TOC



Massey Ferguson
9520 COMBINE (2012-2014) (CHC16101 - EHC16500) (CHC36101 - EHC36500) 651961
ENGINE, FUEL AND EXHAUST SYSTEM Page01-000-TOC
Page Number Page Title Page Reference
01-0001 FILTER AND BELT GUIDE 81092
01-0002 ENGINE AND MOUNTING 71436681-01-12
01-0003 CYLINDER BLOCK 71438805-01-01
01-0004 FRONT GEAR HOUSING 71438805-01-02
01-0005 FLYWHEEL AND HOUSING T05L08J26C0004
01-0006 CRANKSHAFT AND PISTONS 71438805-01-03
01-0007 CAMSHAFT AND VALVE 71438805-01-04
01-0008 CYLINDER HEAD 71438805-01-05
01-0009 INTAKE AND EXHAUST MANIFOLD 71438805-01-06
01-0010 TURBOCHARGER 71438805-01-07
01-0011 OIL SUMP AND PUMP 71438805-01-08
01-0012 OIL COOLER AND FILTER T05L08J26C0011
01-0013 CRANKCASE VENTILATION 71438805-01-09
01-0014 COOLANT PUMP SYSTEM 71438805-01-10
01-0015 COOLANT PUMP 91140
01-0016 FUEL INJECTION SYSTEM 291905
01-0017 FUEL LINES AND FILTERS 71438805-01-12
01-0018 ENGINE ELECTRICAL 71438805-01-13
01-0019 DRIVE BELT SYSTEM 71448130-02-14
01-0020 SCR PARTS 71438805-01-15
01-0021 ENGINE OVERHAUL KIT 71438805-01-16
01-0022 AIR INTAKE - EXHAUST SYSTEM 71452118-03

USED ON TIER 2 ENGINE
01-0023 ASPIRATOR GROUP 71438583-03-11
01-0024 AIR INTAKE - EXHAUST SYSTEM 71438579-02-11

TIER 4 ENGINE ONLY
01-0025 AIR FILTER ASSEMBLY 3173
01-0026 POWER TAKE OFF AND TANDEM PUMP DRIVE 6599
01-0027 POWER TAKE OFF 6600
01-0028 COOLING SYSTEM - ROTARY SCREEN, PANEL AND SCREEN 326148
01-0029 SLINGER ASSEMBLY 71434186-02-11
01-0030 SHIELD AND DEFLECTOR, ROTARY SCREEN 326149
01-0031 FAN ASSEMBLY 326151
01-0032 ROTOR DRIVE AND MOTOR - CONTROL LINKAGE 48000
01-0033 HYDRO MOTOR COMPONENTS 48606
01-0034 ALTERNATOR - MOUNTING 17774
01-0035 ALTERNATOR 71448135-01-11
01-0036 FUEL LINES 71438585-01
01-0037 FUEL LINES AND FILTERS 71438586-01
01-0038 FUEL FILTER KIT 700956316-01-11
01-0039 FUEL TANK AND LINES 93750
01-0040 EMISSIONS GROUP 71440875-02-11
01-0041 EMISSIONS-TANK 71460303-02
01-0042 DECALS - EMISSIONS-TANK 71455338-02



9520 COMBINE (2012-2014) (CHC16101 - EHC16500) (CHC36101 - EHC36500)
FILTER AND BELT GUIDE

7

18

52 6
1

194
17 16

3

9
8 10

11

13
12

15
1414

Ref 81092 Page 01-0001



Massey Ferguson
9520 COMBINE (2012-2014) (CHC16101 - EHC16500) (CHC36101 - EHC36500) 651961
FILTER AND BELT GUIDE Page01-0001
Item Part Number Qty Description

Comments
Technical Specification

1 71368961 1 AIR FILTER ELEMENT PRIMARY
PRIMARY AIR FILTER, AIR INTAKE ENGINE

2 71368962 1 AIR FILTER ELEMENT SECONDARY
SECONDARY FILTER, INNER, INTAKE ENGINE

3 71410649 1 FUEL FILTER ASSEMBLY
4 104309W91 1 HYDRAULIC FILTER ELEMENT

HYDRAULIC FILTER, PRIMARY
5 71440172 1 MAIN FUEL FILTER
6 71440173 1 PRE FUEL FILTER
7 71438575 1 OIL FILTER
8 V837079428 1 DEF CONNECTOR

DEF MODULE FILTER, INLET
9 V837079429 1 DEF CONNECTOR

DEF MODULE FILTER, OUTLET
10 V837079430 1 DEF CONNECTOR

DEF MODULE FILTER, BACKFLOW
11 V837079423 1 ADBLUE FILTER

DEF MODULE FILTER
12 71443169 1 DEF FILLER NECK FILTER
13 71459954 1 BREATHER FILTER

BREATHER FILTER, DEF TANK
14 71393893 2 AIR FILTER ELEMENT

PRIMARY AIR FILTER, CAB
15 71391153 1 AIR FILTER ELEMENT

AIR FILTER, HVAC
16 71444986 1 SERPENTINE BELT

ALTERNATOR
17 71438552 1 SERPENTINE BELT 1038.6MM

ASPIRATOR FAN
18 71457301 1 SERPENTINE BELT 1629.3MM

AIR CONDITIONER COMPRESSOR
19 V685040894 1 MULTI-RIBBED BELT

WATER PUMP



9520 COMBINE (2012-2014) (CHC16101 - EHC16500) (CHC36101 - EHC36500)
ENGINE AND MOUNTING

28

17

16

16

16

16

16

15

15

2910

1911 33

335

219

34

1
4

4

312

3218

245

27

278

8
14

13

6
7
26

20

22

30

25

23

12

36

Ref 71436681-01-12 Page 01-0002



Massey Ferguson
9520 COMBINE (2012-2014) (CHC16101 - EHC16500) (CHC36101 - EHC36500) 651961
ENGINE AND MOUNTING Page01-0002
Item Part Number Qty Description

Comments
Technical Specification

1 V835276751 1 ENGINE 84 WI
TIER 2 EMISSIONS

V835276522 1 ENGINE 84 AWI
TIER 4 EMISSIONS

V865279493X 1 SHORT BLOCK ENGINE 84 AWI
V865279494V 1 LONG BLOCK ENGINE 84 AWI

2 71409064 1 MOUNTING BRACKET, RIGHT HAND
3 71409065 1 MOUNTING BRACKET, RIGHT HAND

70924744 2 HEXAGONAL HEAD BOLT 5/8"-11 X 1-1/2", GR4
Y705582 2 FLAT WASHER 5/8"
3009220X1 6 HEXAGON FLANGE HEAD BOLT M12 X 1.75 X 30MM, CL10.9, ZN

4 71405966 2 ENGINE MOUNT BRACKET, LEFT HAND
70924744 2 HEXAGONAL HEAD BOLT 5/8"-11 X 1-1/2", GR4
Y705582 2 FLAT WASHER 5/8"
3009220X1 8 HEXAGON FLANGE HEAD BOLT M12 X 1.75 X 30MM, CL10.9, ZN

5 71420830 1 ENGINE SUBFRAME
3012167X1 8 HEXAGON FLANGE HEAD BOLT M10 X 1.5 X 30MM, CL8.8-ZN
5000004X1 8 HEX FLANGE LOCKNUT M10 (1.5) CL10

6 71420150 1 ENGINE SUBFRAME, LEFT HAND
3012167X1 16 HEXAGON FLANGE HEAD BOLT M10 X 1.5 X 30MM, CL8.8-ZN
5000004X1 16 HEX FLANGE LOCKNUT M10 (1.5) CL10

7 700718444 1 PUSH ON TRIM 233MM
8 102302M1 2 ENGINE RAIL GUSSET

3012167X1 4 HEXAGON FLANGE HEAD BOLT M10 X 1.5 X 30MM, CL8.8-ZN
5000004X1 4 HEX FLANGE LOCKNUT M10 (1.5) CL10

9 71457301 1 SERPENTINE BELT 1629.3MM
10 71444986 1 SERPENTINE BELT
11 71443175 1 AIR CONDITIONING COMPRESSOR R134A

71443174 1 COMPRESSOR CLUTCH
12 71410008 2 TUBE BRACE

70922664 2 HEXAGONAL HEAD BOLT 5/8"-11 X 2", GR5
70923353 2 HEX LOCKNUT 5/8"-11, GRA

13 71343344 2 EYE BOLT 3/4"-10 X 6"
70913160 4 HEX NUT 3/4"-10, GR5

14 70925872 2 HEXAGONAL HEAD BOLT 3/4"-10 X 2-1/4", GR5
70918269 4 FLAT WASHER 3/4"
70919332 2 LOCK WASHER 3/4"
70913160 6 HEX NUT 3/4"-10, GR5

15 71367037 3 CONNECTOR SLEEVE 2-1/4" ID X 4"
16 71366540 8 CONSTANT TORQUE CLAMP 3.110" OD TO 2.245" OD
17 71434187 1 WATER TUBE
18 71438595 1 RADIATOR TUBE
19 71408686 1 HOSE 3/4 ID

70921911 2 HOSE CLAMP .69"-1.25" DIA
70926912 1 HOSE FITTING 3/4"

20 71408687 1 HOSE 3/16 ID
70929402 2 HOSE CLAMP 1/4" X 5/8"

21 700716238 1 ADAPTER FITTING 1/8" F NPTF X M10 X 1 M ORB
700716061 1 O-RING 8.10 OD X 1.6MM

22 71406629 1 ELBOW FITTING 90 DEG, 0.125FNPT X 3/16 BARB
23 71427167 1 HYDRAULIC HOSE 5/8" ID X 3051MM
24 70937677 4 J-CLIP 1" ID X 10.31MM HOLE

70937684 4 J-CLIP 1-1/4" ID X .406" HOLE
3012166X1 3 HEXAGON FLANGE HEAD BOLT M10 X 25 (1.5) ISO CL8.8 ZN
5000004X1 3 HEX FLANGE LOCKNUT M10 (1.5) CL10

25 3019418X91 1 ELBOW FITTING 7/8"-14 MJIC X M22 X 1.5 M ORB
3019398X1 1 O RING 19.3X2.2-DIDC 90-ZN

26 70924290 1 HEX HEAD PLUG 7/8"-14
27 3619622M1 2 CABLE TIE 7.6 X 390MM, PLASTIC
28 71396789 1 FAN

3009213X1 6 HEXAGON FLANGE HEAD BOLT M10 X 1.5 X 60MM, CL10.9-ZN
Y705533 6 FLAT WASHER 3/8"

29 71406628 1 COUPLER 0.25FNPT X 3/16 BARB
30 NS 1 NON-SERVICEABLE PART

SEE PAGE 01-0017
31 NS 1 NON-SERVICEABLE PART

SEE PAGE 01-0017
32 NS 1 NON-SERVICEABLE PART

SEE PAGE 01-0012
33 3009495X1 1 HEX CAP SCREW M10 X 40 (1.5) CL8.8 ZN



Massey Ferguson
9520 COMBINE (2012-2014) (CHC16101 - EHC16500) (CHC36101 - EHC36500) 651961
ENGINE AND MOUNTING Page01-0002
Item Part Number Qty Description

Comments
Technical Specification

33 70917378 1 FLAT WASHER 3/8"
33 339376X1 1 LOCK WASHER M10 STEEL ZN
33 3009693X1 1 HEX NUT M10 (1.5) CL8
34 3009495X1 1 HEX CAP SCREW M10 X 40 (1.5) CL8.8 ZN
34 339376X1 1 LOCK WASHER M10 STEEL ZN
34 3009693X1 1 HEX NUT M10 (1.5) CL8
35 72160927 1 SPLIT SLEEVE
35 3009495X1 1 HEX CAP SCREW M10 X 40 (1.5) CL8.8 ZN
35 339376X1 1 LOCK WASHER M10 STEEL ZN
35 3009693X1 1 HEX NUT M10 (1.5) CL8
36 71409569 1 ELBOW FITTING 90 DEG, 2-1/4"



9520 COMBINE (2012-2014) (CHC16101 - EHC16500) (CHC36101 - EHC36500)
OIL COOLER AND FILTER

2 3
5

1
6

7
15

8
9

4 10

14
18

18

17

17

17

16

12
13

21
11

19

29
23

22 20

28
27

30
26

25

24

Ref T05L08J26C0011 Page 01-0012



Massey Ferguson
9520 COMBINE (2012-2014) (CHC16101 - EHC16500) (CHC36101 - EHC36500) 651961
OIL COOLER AND FILTER Page01-0012
Item Part Number Qty Description

Comments
1 V836855522 1 OIL COOLER
2 V581804620 10 HEX SOCKET SCREW

[A]
3 V836855519 1 HOUSING

[A]
4 V836855521 1 GUIDE

[A]
5 V836855520 1 GASKET

[A][C]
6 V836855484 1 TUBING

[A]
7 V614602030 2 O-RING

[A]
8 V614600724 4 O-RING

[A]
9 V836855517 4 WASHER

[A]
10 V581804690 4 HEX SOCKET SCREW

[A]
11 V836338512 1 UNION

[A]
12 V615881216 1 SEALING WASHER

[A]
13 V640305012 1 PLUG

[A]
14 V581804690 4 HEX SOCKET SCREW
15 V504800800 1 HEX NUT
16 V546801490 1 STUD BOLT
17 V614602030 4 O-RING
18 V614602430 4 O-RING
19 V836855523 1 OIL PIPE
20 V581804650 2 HEX SOCKET SCREW
21 V836855639 1 WATER PIPE
22 V836322190 1 GASKET
23 V581804600 2 HEX SOCKET SCREW
24 V836659521 1 VALVE SEAT

[B]
25 V836667650 1 SPRING ASSEMBLY

[B]
26 V836322190 1 GASKET

[B]
27 V836659524 1 COVER

[B]
28 V528801380 2 HEX CAP SCREW

[B]
29 V836379588 1 OIL FILTER
30 V836662130 1 REGULATING VALVE

[A] INCLUDED IN ITEM 1

[B] INCLUDED IN ITEM 30

[C] SEE "ENGINE OVERHAUL KITS"



9520 COMBINE (2012-2014) (CHC16101 - EHC16500) (CHC36101 - EHC36500)
FUEL LINES AND FILTERS

18
17 19

30
6

6 6

6

6

6

6

22
23

241
25100

100

16
14

20
3121

729
515 8 4

12

2

11
10

10

10

9
3

13
26

28

27

Ref 71438805-01-12 Page 01-0017



Massey Ferguson
9520 COMBINE (2012-2014) (CHC16101 - EHC16500) (CHC36101 - EHC36500) 651961
FUEL LINES AND FILTERS Page01-0017
Item Part Number Qty Description

Comments
1 V837073963 1 PREFILTER
2 V837079555 1 FUEL FILTER

[A]
3 V837074054 1 FUEL FILTER WATER ALARM

[A]
V837079695 1 SEALING WASHER

4 V837079627 1 BLEED SCREW
[A]

5 V837079628 11 O-RING
[A]

6 V615881420 7 SEALING WASHER
7 V641086010 1 STRAIGHT FITTING
8 V837073857 1 MAIN FILTER
9 V837079556 1 FUEL FILTER

[B]
10 V640435010 5 BANJO BOLT
11 V837073933 1 FUEL PIPE
12 V837073936 1 FUEL PIPE
13 V837073938 1 FUEL PIPE
14 V837073965 1 FUEL PIPE
15 V837074191 1 QUICK COUPLER
16 V602060610 1 HOSE CLIP
17 V837073967 1 FUEL PIPE
18 V837073117 1 BANJO BOLT
19 V615870812 2 SEALING WASHER
20 V837074146 1 STRAIGHT FITTING
21 V615881216 1 SEALING WASHER
22 V500151050 4 WASHER
23 V581705030 4 HEX SOCKET SCREW
24 V837074076 1 QUICK COUPLER
25 V614601125 1 O-RING

[C]
26 V602098110 2 HOSE CLIP
27 V528801102 2 HEX CAP SCREW
28 V510600602 2 NUT
29 V615871016 1 SEALING WASHER
30 V836007420 1 BANJO BOLT
31 V640325014 2 PLUG

100
SEE PAGE 01-0018
[A] INCLUDED IN ITEM 1

[B] INCLUDED IN ITEM 8

[C] INCLUDED IN ITEM 24



9520 COMBINE (2012-2014) (CHC16101 - EHC16500) (CHC36101 - EHC36500)
CYLINDER BLOCK

20 21
22

27

27

39 40

5

18

18

17

31
34

11

12
13 7

7
8

9
15

14
38

37

33
32

6

19

26

100

100

100

24

41
42

29

29

16

10

2

23

1 4

3

28

30

36
25 35

Ref 71438805-01-01 Page 01-0003



Massey Ferguson
9520 COMBINE (2012-2014) (CHC16101 - EHC16500) (CHC36101 - EHC36500) 651961
CYLINDER BLOCK Page01-0003
Item Part Number Qty Description

Comments
1 V836873095 1 CYLINDER BLOCK
2 V836866069 1 CAMSHAFT BEARING BUSH

[A]
3 V835329030 14 HEX CAP SCREW

[A]
4 V836214478 24 GUIDE SLEEVE

[A]
5 V640016018 1 PLUG

[A]
6 V640016040 5 PLUG

[A]
7 V836852460 2 CAMSHAFT BEARING BUSH

[A]
8 V836852459 1 CAMSHAFT BEARING BUSH

[A]
9 V836852461 1 CAMSHAFT BEARING BUSH

[A]
10 V640016012 1 PLUG
11 V836867048 6 LINER

V836867050 - LINER
12 V836855446 12 CYLINDER LINER O-RING
13 V836855447 6 CYLINDER LINER O-RING
14 V640016016 4 PLUG
15 V836852744 1 PLUG
16 V837069057 1 PLUG
17 V640325110 5 PLUG
18 V615571014 5 SEALING WASHER
19 V614601524 1 O-RING
20 V528801380 5 HEX CAP SCREW
21 V837074414 1 COVER
22 V836322852 1 GASKET
23 V836859153 1 THREADED BUSH
24 V837074224 6 PISTON COOLING JET
25 V837073901 1 COVER
26 V500050840 1 FLAT WASHER
27 V528801362 5 HEX CAP SCREW
28 V837073900 1 ECU BRACKET
29 V837074327 6 RUBBER BUSH
30 V837069056 3 SCREW
31 V836119079 1 PLUG
32 V836664377 1 COCK
33 V615881824 1 SEALING WASHER
34 V615881620 1 SEALING WASHER
35 V581804182 5 HEX SOCKET SCREW
36 V581804202 4 HEX SOCKET SCREW
37 V836840934 1 ENGINE BLOCK HEATER
38 V836840998 1 O-RING

[B]
39 V836866957 1 COVER
40 V836866958 1 GASKET
41 V615881420 1 SEALING WASHER
42 V640325014 1 PLUG

100
SEE PAGE 01-0018
[A] INCLUDED IN ITEM 1

[B] INCLUDED IN ITEM 37



 

 

 
 

Our support email: 

ebooklibonline@outlook.com 

https://www.ebooklibonline.com/downloads/massey-ferguson-9520-combine-2012-2014-chc16101-ehc16500-chc36101-ehc36500-parts-catalogue-manual-instant-download/



